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AIR BRAKES
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MOUNTING ANGLE (3
o IDSsg0eE ©) 6000375
BOLT 3/8"-16 x 1 1/4”

6100377
NYLOK NUT (3)

: o] {i_©©

6200378
) FLAT WASHER (3)

AIR BRAKE VALVE MOUNTING PLATE
7000046

AIR BRAKE VALVE MOUNTING PLATE ASSEMBLY
700N0O638

56
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7000901 7000165
BARON SLOAN / HEBCO
1 RING 894T50 DRAIN VALVE 401047
FULL SCALE
/00ONO16

AIR DRAIN VALVE ASSEMBLY

82



FASTENERS

FITTINGS
1, INLET PORT (1)-3/8 N.P.T. 6000319 (2) BOLT 5/16°-18 x 2 1/2*
7000143 PARKER 68NTA-8-6 6100316 (2) LOCK NUT 5/16°-18
2. OUTLET PORT ¢1>-3/8 N.P. T, 6200312 (2) FLAT WASHER 5/16°

7045009 PARKER 269NTA-8-6

AIR FILTER ASSEMBLY - 28, 32° AND 33" TRAILERS
700NO18


jlmetcalf
Typewritten Text

jlmetcalf
Typewritten Text


ROADSIDE

_[

RSI # SIZE # 10 HOSE FITTING QTY
7000117 7000002

25" NO. 8 297 NO. 10 7100022 29" HOSE ASSEMBLY 2. 42’ 2 2

7100023 9 3/4”HOSE ASSEMBLY . 813’ 2 1

REAR GLATHANDS 3 EEE&E}E ! RSI # SIZE # 8 HOSE  FITTING QTY.
SUPPLY <BLACKO et 7000116 7000001

] 7100007 25° HOSE ASSEMBLY 2,08 2 1
7100024 35" HOSE ASSEMBLY 2,92 2 1

NYLON AIR BRAKE TUBE

AIR TaNk 7000968 1/2* NYLON TUBE PARKER PFT-8B-BLACK

7000971 3/8" NYLON TUBE PARKER PFT-6B-BLUE
9 374’ NO. 10

29’ NO. 8 35 NO. 10

Elo
g
EMERGENCY ] b FRONT GLADHANDS
SUPPLY (BLACK)
= e |
2
CURBSIDE SERVICE ' @F_' ToTRYE CONTROL ¢ BLUE>
R

CONTROL <¢BLACK>

700M082 / 700N197 28’ TEST REFURBISHED TRAILERS
DOUBLE TRAILER - WITHOUT ABS



PARTS NOT SHOWN

RUBBERCUSHIONEDCLAMP

PN: 8000271 QTY: 5
GROMMET
PN: 8000459 QTY: 1

REAR GLADHANDS

ROADSIDE —L

29

r60 OF 1/2° TUBE

25’ NO. 8

NO. 10 ——
|—15' OF 1/2" TUBE 4 4
3 1

SUPPLY (BLACK>

22 OF 3/8" TUBE

21" OF 1/2" TUBE

AIR TANK

0
- 2
|— 9 3/4* NO. 10 \

8” OF 378" TUBE

FRONT GLADHANDS

35'-0” OF 1/2" TUBE
SUPPLY (BLACK)

34' -0 OF 3/8" TUBE

35 NO. 8 —
4 4
H
29 NO. 10 ]
|_ g
EMERGENCY = L]
CURBSIDE —L f— |
36“0F 1/2" TUBE 1 N
SERVICE
<—10200-1/2

r60 OF 1/2° TUBE

CONTROL ¢ BLACK)

700MO75 / 700N242 33’ STANDARD TRAILERS

DOUBLE TRAILER - WITH ABS - WITHOUT LIFT GATE

CONTROL <¢BLUE>


jlmetcalf
Typewritten Text
PARTS NOT SHOWN 
RUBBER CUSHIONED CLAMP
PN: 8000271  QTY: 5
GROMMET
PN: 8000459  QTY: 1



NYLON AIR BRAKE TUBE

NON-LIFT GATE 7000971 3/8° NYLON TUBE PARKER PFT-6B-BLUE

AIR BRAKE HOSE AND TUBING CUT LIST 1 AT 8" (ABS TO CONTROL VALVE
1 AT 22° C(SPRING BRAKE VALVE TO CONTROL VALVE)

1 AT 34’ -0" (408“> (FRONT GLADHAND TO CONTROL VALVED

CWF32-01
7000968 1/2° NYLON TUBE PARKER PFT-8B-BLACK

CWF32-02

1 AT 15 (SPRING BRAKE VALVE TO AIR TANK)
CWF33-01 1 AT 21 (AIR FILTER TO SPRING BRAKE VALVE)

1 AT 36° (CHECK VALVE TO AIR TANK)
CWF32-07 2 AT 60 “ (CONTROL VALVE AND SPRING BRAKE VALVES TO REAR GLADHANDS)

1 AT 35’ -06’ (420"> (FRONT GLADHAND TO AIR FILTER)
CWF32-09%
CWF32-10 #8 AIR BRAKE HOSE ASSEMBLY HOSE FITTING

CWF32-2015-01 7000116 7000001

1 PIECE OF 7100007 25 HOSE ASSEMBLY 2. 08’ 2

AIR BRAKE ASSEMBLY 700MO75 SPRING BRAKE VALVE TO ROADSIDE AIR BRAKE CHAMBER

ATIR HOSE ASSEMBLY 700N242 1 PIECE OF 7100024 35" HOSE ASSEMBLY 2,92’ 2
SPRING BRAKE VALVE TO CURBSIDE AIR BRAKE CHAMBER
#10 AIR BRAKE HOSE ASSEMBLY HOSE FITTING

7000117 7000002

2 PIECE OF 7100022 29 HOSE ASSEMBLY 2. 42’ 2
ABS VALVE TO AIR BRAKE CHAMBERS

1 PIECE OF 7100023 9 3/4“ HOSE ASSEMBLY . 813 2
ABS VALVE TO AIR TANK



7000931 (1)
STREET ELBOW
3/8" NPT

7000143 (1)
PARKER
6BNTA—8—6

7000101 (1)

AR TANK
—SEMI TRAILER-
HOOSIER HT—1211

7000170 (1)

PARKER
48F-10-12

ROADSIDE

™

o)
W

CURBSIDE

AIR TANK ASSEMBLY — 28’, 32" AND 33" TRAILERS

700N198

FASTENERS
6000375 (4)
BOLT 3/8-16 x 1 1/4”
6100381 (4)
NUT 3/8-16
6200376 (4)
WASHER 3/8"
) 7000831 (1)
STREET ELBOW
3/8” NPT

% 7000143 (1)

PARKER
68NTA—-8-6



7001200 (1>
CONTROL LINE VALVE
SEALCO 110570

CONNECTORS

FASTENERS
1. CONTROL PORT ¢1)-3/8 N.P. T. ],/r_ EE }////ﬁ‘ 6000376 (2)

7045014 PARKER 272NTA-6-6 pd - 7
RESERVOIR PORT (1>-1/2 N.P. T. /// Sl Sredh i3 St GeRlE 2

ol
610037 )
7001209 SEALCO 10200 — A 76—
3. DELIVERY PORT <1)-3/8 N, P. T. (ijjﬁy L :3 () 4_ 2g§027§ EE)NYLDN 2
4, ]\/[
)

O

7045009 PARKER 269NTA-8-6 .
DOLLY PORT <1)-3/8 N.P. T, LOCK ¥ASHER S/5" 2
7045008 PARKER 269NTA-6-6

CHECK VALVE PORT <1)-1/2 N.P. T,
7045012 PARKER 279NTA-8-8

3 Ny

DOLLY PORT =

' ' ONE WAY CHECK VALVE
[

/00NO62
CONTROL LINE BOOSTER VALVE ASSEMBLY

)
\
@

O
c

102



FASTENERS - AIR BRAKE ASSM
28' & 33" TRAILERS

PN: 6000275 QTY: 1

-

/BOLT, 1/4-20 x 3/4" GRADE 8 - PLATED

1/4-20 KEP STAINLESS NUT
PN: 6100256 (28' & 33')

1/2" RUBBER CUSHIONED CLAMP
PN: 8000271

BOLT, 1/4-20 x 1" GRADE 8 - PLATED
PN: 6000254 QTY: 5

PARTS NOT SHOWN:

GROMMET
PN: 8000459
CABLE TIE
PN: 8000931



7000177

PARKER 7000177
2214P-8-8 PARKER
2214P-8-8

=

7000030 [
" | 7000031
PAREK—EEREOEB//S. 12NPT PARKER 1/2° NPT
E-2204/. 12
7000058 oo
PHILLIPS
PHILLIPS
12-406 MERGEég;4gE DHAN
SERVICE GLADHAND . ADHAND
7000971 : 7000968
PARKER PARKER
PFT-6B-BLUE PFT-8B-BLACK

/00NQO7/4

GLADHAND ASSEMBLY
FORWARD WALL

106



cl¥

/700NQ7/1
GLADHAND ASSEMBLY

REAR

104



2
! _ﬁ\\\Q\

2200129 \
SERVICE RELAY VALVE \
SEALCO 110139 \
1, CONTROL PORT ¢1>-3/8 N, P. T, \
7045008 PARKER 269NTA-6-6 yonpe SMH UL BRARKET Se2
2, SUPPLY PORT ¢1)-3/8 N.P. T. ) ;
7000851 3/8° NPT PIPE PLUG S0 ba16-18 % 17 T2 GRATE B
P S Sl
| 7000154 PARKER 68NTA-10-6 Earhat CPNER SIS Kied
7/00N0OS8

SERVICE BRAKE CONTROL VALVE ASSEMBLY
101



PARTS NOT SHOWN

RUBBERCUSHIONEDCLAMP 1/2 NO 8

PN: 8000271 QTY: 2 7001213
CABLE TIE (BLACK) SPRING BRAKE VALVE
PN: 8000931 QTY: 35 SEALCD NO. 110700

3 1

=i :j

LT

FITTINGS zfl

. CONTROL PORT (1>-3/8 N.P. T
7045008 PARKER 269NTA-6-6 EE?

SUPPLY PORT ¢1>-3/8 N, P. T

7000147 PARKER 272NTA-8-6

RESERVOIR PORT (1>-1/2 N.P. T

7000188 TRAMEC 50001

7000143 PARKER 68NTA-8-6

. DELIVERY PORT (4>-3/8 N, P. T,
7000851 (2> 3/8" PIPE PLUG
. DELIVERY PORT (4>-3/8 N.P. T.

7000133 (2) PARKER 48F-8-6

icl

/00N199
SPRING BRAKE CIONTROL VALVE


jlmetcalf
Typewritten Text
PARTS NOT SHOWN

RUBBER CUSHIONED CLAMP 1/2 NO 8
PN: 8000271  QTY: 2
CABLE TIE (BLACK)
PN: 8000931  QTY: 35 


FITTINGS

1. SUPPLY/RES PORT (2)-3/4 N.P. T.
7000170 PARKER 48F-10-12
2, SUPPLY / RES PORT
7000856 3/4" NPT PIPE PLUG
3. CONTROL PORT (1>-3/8 N.P. T
7045014 PARKER 272NTA-6-6
DELIVERY PORT <¢4>-3/8 N.P. T
7000851 3/8" NPT PIPE PLUG (2)
7000154 PARKER 48F-10-6 (2)

>

ABS COMPONENTS

SPEED SENSOR (2)
7001218 MERITOR 441-032-8080
SENSOR WIRE (2>

7001229 (1)

MERITOR / WABCO NO

400 500 101 O

FASTENERS

6000376 (2) BOLT 3/8"-16 x 1’
6100377 (2> LOCK NUT 3/8'-16
6200378 (2) WASHER 3/8"

PARTS NOT SHOWN

7001223 MERITOR 449-713-0180
SENSIR CLIP (2
7001224 MERITOR 899-759-8154
PONER CABLE (D).

7001232 MERITOR S449-326-030-0 REAR FRONT

90 DEG ELBOWFITTING
PN: 7045008 QTY: 1

REAR

700N031

WABCO ABS VALVE ASSEMLY - 2S/1M


jlmetcalf
Typewritten Text
PARTS NOT SHOWN

90 DEG ELBOW FITTING
PN: 7045008  QTY: 1


ANCRA SAFE STACK
ASSEMBLY

28°& 33’ LTL TRAILERS




DOOR GUARD UNPUNCHED
PN: 9000232 QTY: 2 (C/S & R/S)

[ ——

ANCRA - SAFE STACK ASSEMBLY
28' LTL TRAILERS
PN: 421N905

66.75" DOULBE TRACK
PN: 9000929 QTY: 6 (C/S & R/S) 72" ANCRA DOULBE TRACK

PN: 9000928 QTY: 6 (C/S & R/S)

STRAP AND TOOL
HOLDER ASSM
PN: 421N897 QTY: 1

(o) m

0]
..... e e e T R e R e e
. : . . . . . . . . ce\ \eos / Sfon .. .. 95 . . . . . . 5o 2R S R Y, e o e b S

66.75" SINGLE TRACK
PN: 9000927 QTY: 8 (C/S & R/S)

STRAP AND TOOL HOLDER ASSM.

RIVET, POP - SSDSS-84 (1/4"D x 1/4 "L) PN: 6300128 QTY: 2
RIVET, POP - MAGNA LOK - 1/4"D x 5/8"L  PN: 6300133 QTY: 493
RIVET, POP MAGNA LOK 8-8 - FLUSH HEAD PN: 6300146 QTY: 220
STRAP, STORAGE DECAL PN: 7500265 QTY: 1
DECAL, RELEASE HANDLE - ANCRA PN: 7500266 QTY: 1
ANCRA DOUBLE TRACK 72" PN: 9000928 QTY: .25
STRAP HOLDER, SAFE STACK PN: 9000943 QTY: 2

72" SINGLE TRACK
PN: 9000926 QTY: 18 (C/S & R/S)

PARTS NOT SHOWN

RIVET, POP - MAGNA LOK - 1/4"D x 5/8"L PN: 6300133 QTY: 14

DECK BEAM PN: 9000913 QTY: 25
TRIGGER RELEASE BAR PN: 9000930 QTY: 1
BEAM STOP PN: 9000931 QTY: 50
CARGO STRAP PN: 9000932 QTY: 8



DOOR GUARD UNPUNCHED
PN: 9000232 QTY: 2 (C/S & R/S)

[ ——

ANCRA - SAFE STACK ASSEMBLY
33' LTL TRAILERS
PN: 421N916

66.75" DOULBE TRACK
PN: 9000929 QTY: 6 (C/S & R/S) 72" ANCRA DOULBE TRACK

PN: 9000928 QTY: 8 (C/S & R/S)

STRAP AND TOOL
HOLDER ASSM
PN: 421N897 QTY: 1

(o) m

0]
..... e e e T R e R e e
. : . . . . . . . . ce\ \eos / Sfon .. .. 95 . . . . . . 5o 2R S R Y, e o e b S

66.75" SINGLE TRACK
PN: 9000927 QTY: 8 (C/S & R/S)

STRAP AND TOOL HOLDER ASSM.

RIVET, POP - SSDSS-84 (1/4"D x 1/4 "L) PN: 6300128 QTY: 2
RIVET, POP - MAGNA LOK - 1/4"D x 5/8"L  PN: 6300133 QTY: 549
RIVET, POP MAGNA LOK 8-8 - FLUSH HEAD PN: 6300146 QTY: 220
STRAP, STORAGE DECAL PN: 7500265 QTY: 1
DECAL, RELEASE HANDLE - ANCRA PN: 7500266 QTY: 1
ANCRA DOUBLE TRACK 72" PN: 9000928 QTY: .25
STRAP HOLDER, SAFE STACK PN: 9000943 QTY: 2

72" SINGLE TRACK
PN: 9000926 QTY: 22 (C/S & R/S)

PARTS NOT SHOWN

RIVET, POP - MAGNA LOK - 1/4"D x 5/8"L PN: 6300133 QTY: 14

DECK BEAM PN: 9000913 QTY: 25
TRIGGER RELEASE BAR PN: 9000930 QTY: 1
BEAM STOP PN: 9000931 QTY: 50
CARGO STRAP PN: 9000932 QTY: 8



AXLE ASSEMBLY
28°& 33’ LTL TRAILERS




AXLE ASSEMBLY, 28' & 33', ABS, 22.5" TIRES PN: 220M049

DETAIL A
SCALE1/4

HARDWARE AND ADDITIONAL PARTS

BOLT, 5/16-18 X 1" GRADE 8 PLATED PN: 6000310 QTY: 12
WASHER, 5/16" LOCK, PLATED PN: 6200313 QTY: 12

AXLE NUT, STEMCO PN: 9100203 QTY: 2
DRUM PN: 2200282 QTY: 2

BRACKET, HALDEX SLACK ADJUSTER PN: 2200031 QTY: 2

SLACK ADJUSTER, HALDEX 5 1/2", 28 TOOTH SPLINE PN: 2200049 QTY: 2

CLEVIS KIT BOLT, HALDEX SLACK ADJUSTER PN: 2200019 - BOLT QTY: 2

CLEVIS KIT NUT, HALDEX SLACK ADJUSTER PN: 2200019 - NUT QTY: 2

WHEEL SEAL, DISCOVER TAPERED PN: 2200216 QTY: 2

BRAKE SHOE, Q+ 16 1/2" X 8" PN: 2200164 QTY: 4

AXLE, 5" ROUND S-CAM 102" PN: 2200001

PN: 2200199 QTY: 2

WHEEL STUD, HUB PILOTED, M22-1.5 X 4 3/32" RH PN: 2200237 QTY: 20
HAB CAP, DUAL DYNAMIC (YELLOW RING) PN: 2200270 QTY: 2

AIR BRAKE CHAMBER LC3030, 2 1/2" STROKE

HUB
PN: 2200040 QTY: 2



BOGIE & BOGIE
SUB-FRAME ASSEMBLIES
28°& 33’ LTL TRAILERS




BOGIE TUBE END CAP PLATE PN: 2107652 QTY: 2

BOGIE FRAME ASSEMBLY 28' & 33' PN: 210M285

TIE BAR PIPE PN: 2104614 QTY: 1

BRACKET, AIR TANK ASSEMBLY PN: 210N762 QTY: 1 CHANNEL SPREADER PN: 2107619 QTY: 1

TUBE TRIANGLE GUSSET, INNER BOGIE, PN: 2107671 QTY:4

DOOR SILL TUBE TO BOGIE TUBE SPACER PN: 2100225 QTY: 2

BOGIE TUBE W/ BOLT ON BUMPER
PN: 2100215 QTY: 2

0
HANGER, STRADDLE CAST-F PN: 2300156 QTY: 2

AXLE STOP PIPE PN: 2104607 QTY: 2

SAFETY CHAIN, U-BOLT HOOK PN: 2100220 QTY: 2

P-HOOK TUBE PN: 2111604 QTY: 1

HANGER, STRADDLE CAST-RR PN: 2300157 QTY: 2
BUSHING, RUBBER-REAR HANGER PN: 2300150 QTY: 2

BOGIE GUSSET, BOLT-ON BUMPER
PN: 2100223 QTY: 2
PARTS NOT SHOWN
GLADHAND HOLDER ASSEMBLY-REAR PN: 210N010 QTY: 2 INNER GUSSET PN: 2100224 QTY: 2
GLADHAND HOLDER PN: 2107673 QTY: 1
GLADHAND, STOP HOLDER PN: 2107673 QTY: 1
TIE BAR GUSSET PN: 2107670 QTY: 2



BOGIE SUB FRAME ASSEMBLY, 28' & 33' PN: 330M020

MAIN HARNESS COVER PLATE BOGIE SIDE PLATE, 3/16" x 3 7/8" x 76 1/8"
/pN: 2100121 QTY: 1 PN: 3307722 QTY: 2
-
v
-
ped
i
L1
‘/
I-BEAM, 4" x 98 15/16" x 21/2"
PN: 3400230 QTY: 6
I-BEAM (WAXED), 5" x 2 3/16" x 98 15/16"L
PN: 3307669 QTY: 4

FASTENERS AND PARTS NOT SHOWN

6-6 POP RIVET (STAINLESS)
PN: 6300143 QTY: 4



BUMPER ASSEMBLY
28°& 33’ LTL TRAILERS




BUMPER ASSEMBLY, BOLT-ON, 28° AND 33' PN: 210N026

WASHER, 3/4" ALLOY
PN: 6200751 QTY: 16

POOCHED BUMPER TUBE-CARBON STEEL NYLOK NUT, 3/4"-16, GRADE 8
PN: 2100023 QTY: 1 PN:6100263 QTY: 8

BUMPER CHANNEL-CARBON STEEL
PN: 2100222 QTY: 2

BOLT, 3/4"-16 x 6" GRADE 8, PLATED
PN: 6000274 QTY: 8

BUMPER TUBE BRACKET-CARBON STEEL
PN: 2100221 QTY: 2
\
Q \
e
CERTIFICATION PLATE, UNDER RIDE N
PN: 7500000 QTY: 1



BUMPER STEP J STEP L/H ASSEMBLY, 28’ & 33' TRAILERS PN: 210N081

J-STYLE LEFT HAND STEP PN: 2100374 QTY: 1

3/8"-16 GRADE 8 BOLT PN: 6000375 QTY: 2

3/8"-16 GRADE 8 CROWN LOCK NUT PN: 6100381 QTY: 2

3/8" FLAT SAE PLATED WASHER PN: 6200378 QTY: 4



DOOR FRAME ASSEMBLY
28’ & 33’ LTL TRAILERS




DOOR AND FRAME ASSEMBLY, 28' & 33' PN: 500M083
FASTENERS AND ADDITIONAL PARTS

D oo 3%5{_'5':'3” DRIVE RIVET PN: 6300127 QTY: 4
: ' POP RIVET, 3/16"D x 3/8" PN: 6300126 QTY: 8
MAGNA LOK POP RIVET, 1/4"D x 5/8"L PN: 6300133 QTY: 32
DECAL ASSEMBLY PN: 750M025 QTY: 1
DECAL DOOR - CON-WAY PN: 7500131 QTY: 1
DECAL - 13' 6" HIGH PN: 4100101 QTY: 1
DECAL KIT, UNIT NUMBERS PN: 750N021 QTY: 1

DOOR ASSEMBLY, DECRAGUARD RSI RECON
96 5/8" X 105 1/4" B9204
PN: 4300143 QTY: 1

PLACARD HOLDER ASSEMBLY

PN: 750N482 QTY: 1

PLACECARD HOLDER, LABEL MASTER
PN: 7500109 QTY: 1

FLIP SIGN ASSEMBLY
PN: 420N488 QTY: 1

FLIP SIGN, LABEL MASTER

PN: 4200589 QTY: 1



DOOR FRAME ASSEMBLY, 28' & 33' PN: 430N097

HORIZONTAL TRACK GUSSET DOOR POST EXTENSION PLATE FORWARD CORNER GUSSET
PN: 4300267 QTY: 2 PN: 4300122 QTY: 2 PN: 4306234 QTY: 2

DOOR HEADER (STAINLESS STEEL)
PN: 4300463 QTY: 1

DOOR HEADER REINFORCEMENT BRACKET,
R.S UPPER/C.S LOWER
PN: 9000028 QTY: 2

RAIN GUTTER

PN: 4307228 QTY: 1 CENTER SPRING BRACKET

PN: 4300119 QTY: 1

TOP END CAP
PN: 4306222 QTY: 2 \
REAR CORNER GUSSET

PN: 4306236 QTY: 2

DOOR HEADER REINFORCEMENT BRACKET,
C.S. UPPER/R.S LOWER
PN: 9000027 QTY: 2

HEADER HARNESS PROTECTOR
PN: 4306229 QTY: 2

C/S DOOR POST
PN: 4300462 QTY: 1

DOOR POST REINFORCEMENT TUBE
PN: 4300453 QTY: 2

DOOR TRACK GUARD, C/S & R/S
PN: 4300311 QTY: 2

DOOR POST REINFORCEMENT FILLER
PN: 4300454 QTY: 6

DOOR SILL FILLER GUSSET
PN: 4306223 QTY: 2

DOOR SILL TUBE (CARBON STEEL)
PN: 4300502 QTY: 1

DOOR STRAP PROTECTOR THRESHOLD SUPPORT
PN: 4300503 QTY: 2 PN: 4300296 QTY: 2

FASTENERS & PARTS NOT SHOWN

1/2" SWING DOOR ASSEMBLY PN: 4300490 QTY: 1
POP RIVET, 3/16"D x 3/8"L  PN: 6300126 QTY: 8
DRIVE RIVET, 3/16" x 5/16"  PN: 6300127 QTY: 4
POP RIVET, 1/4"D x 5/8"L PN: 6300133 QTY: 32 R/S DOOR POST
STUD WELD, 1/4"-20 x 3/4"  PN: 6400606 QTY: 8 PN: 4300461 QTY: 1
2" WHITE CONSPICUITY TAPE PN: 7500026 QTY: 4 LF

CONDUIT, 3/4" EMT PN: 8000351 QTY: 0.166 FT



ELECTRICAL
28’ & 33’ LTL TRAILERS




=

8000273 (5)
FRAME CLIP

] ] ]

< <

NNECTS TO

MERITOR POWER HRD

GROTE 01-4935-84

8000561 (1)
GROTE 01-6628-M5
ABS MARKER LIGHT HARNESS 2013 CWF TRAILERS

3800N329

ABS LIGHT ASSEMBLY

8000560 (1)
GROTE 01-6628-M7 (24”)

ABS POWER HARNESS 2013 CWF SEMI TRAILERS

zZ
L
L
o
o

RED
BLUE
WHITE



S00ON325
DOOR HEADER ELECTRICAL ASSEMBLY

PARTS NOT SHOWNOR LISTED

CABLE TIE (BLACK)
PN: 8000931 QTY: 8


jlmetcalf
Typewritten Text
PARTS NOT SHOWN OR LISTED

CABLE TIE (BLACK)
PN: 8000931  QTY: 8


BOON32Pe - FUORWARD WALL LIGHT ASSEMBLY



6000310 (&>
o/16"-18 x 1" BOLT

6100316 (2

5/167-18 NYLOK NUT
6200317 @
5/16” FLAT WASHER

7-WAY SOCKET

8000035 8000909
PHILLIPS 16-724 e e o
PUSH ON PINS PHILLIPS NOSE BOX PLATE 15-770
8000910
PHILLIPS NOSE BOX 16-7795

SCOKET IS PART OF 8000559

T

8000471 18"

/27 GROMMET STRIP

8000559
7-WAY SOCKET AND HARNESS - FRONT
PHILLIPS 70-7171-035

PUSH ON PINS

WITH CLAMP AND SOCKET

SUUNS2 3

/=WAY ASSEMBLY - FURWARD WALL




GASKET _+_

6000238 (2)
MACHINE SCREW

o) — 0 P
SRACKET 6100238 (2)
NUT

,] ,]7’
80000574 (1)

[
LED LIGHT ]

GROTE 01-6067-82

PART NUMBER 8000574 INCLUDES THE LIGHT, BRACKET AND GASKET

800N328 GROTE LED LICENSE LIGHT ASSEMBLY



© K

© O

SUON3C6



CURBSIDE

e

i

~ROADSIDE
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FAIRING ASSEMBLIES

28°& 33’ LTL TRAILERS
2015




FAIRING ASSEMBLY, 28' LTL TRAILER
PN: 900NO12

FLEX EXTRUSION - C/S REAR
ARRIVES PRE-INSTALLED ON PANELS
ORDERED SEPERATELY = 9000281

DETAIL A
SCALE 1 /8

EDGE TRIM - FRONT & REAR
ARRIVES PRE-INSTALLED ON PANELS
ORDERED SEPERATELY = 9000278

FLEX EXTRUSION - R/S REAR
ARRIVES PRE-INSTALLED ON PANELS
ORDERED SEPERATELY = 9000280

H-EXT TRIM (WHITE)
ARRIVES PRE-INSTALLED ON PANELS
ORDERED SEPERATELY = 9000277

FLEX EXTRUSION - C/S FRONT
ARRIVES PRE-INSTALLED ON PANELS
ORDERED SEPERATELY = 9000282

FLEX EXTRUSION - R/S FRONT

ARRIVES PRE-INSTALLED ON PANELS

PARTS LIST

ITEM| QTY | PART NUMBER DESCRIPTION ORDERED SEPERATELY = 9000279
1 1 (9000270 SKIRT PANEL ASSEMBLY, C/S REAR
2 1 19000271 SKIRT PANEL ASSEMBLY, R/S REAR
3 1 (9000272 SKIRT PANEL ASSEMBLY, R/S FRONT
4 1 [9000273 SKIRT PANEL ASSEMBLY, C/S FRONT
5 6 19000274 SPRING LOADED MOUNTING POST
6 2 19000275 R/S TETHER ASSEMBLY
7 2 19000276 C/S TETHER ASSEMBLY
8 36 |6300170 RIVET, STN STL (PANEL TO POST)
9 4 6300171 RIVET, STN STL (PANEL TO TETHER)




FAIRING ASSEMBLY, 33’ LTL TRAILERS
PN: 900NO18

FLEX EXTRUSION - C/S REAR
ARRIVES PRE-INSTALLED ON PANELS
ORDERED SEPERATELY = 9000290

DETAIL A
SCALE 1 /8

FLEX EXTRUSION - R/S REAR
ARRIVES PRE-INSTALLED ON PANELS

EDGE TRIM - ERONT & REAR ORDERED SEPERATELY = 9000288

ARRIVES PRE-INSTALLED ON PANELS
ORDERED SEPERATELY = 9000278

FLEX EXTRUSION - C/S FRONT
ARRIVES PRE-INSTALLED ON PANELS
ORDERED SEPERATELY = 9000289

H-EXT TRIM (WHITE)
ARRIVES PRE-INSTALLED ON PANELS
ORDERED SEPERATELY = 9000277

FLEX EXTRUSION - R/S FRONT
ARRIVES PRE-INSTALLED ON PANELS
ORDERED SEPERATELY = 9000287

PARTS LIST

ITEM QTY | PART NUMBER DESCRIPTION
1 6 9000274 SPRING LOADED MOUNTING POST
2 2 9000275 R/S TETHER ASSEMBLY
3 2 9000276 C/S TETHER ASSEMBLY
4 1 9000283 SKIRT PANEL ASSEMBLY, R/S FRONT
5 1 9000284 SKIRT PANEL ASSEMBLY, R/S REAR
6 1 9000285 SKIRT PANEL ASSEMBLY, C/S FRONT
7 1 9000286 SKIRT PANEL ASSEMBLY, C/S REAR
8 36 6300170 RIVET, STN STL (PANEL TO POST)
9 4 6300171 RIVET, STN STL (PANEL TO TETHER)




FLOOR ASSEMBLIES
28’ & 33’ LTL TRAILERS




28' FLOOR ASSEMBLY PN: 340M110

ELECTRICAL HAT SECTION
PN: 3402825 QTY: 1

PRE-WELDED I-BEAM W/ CLIPS
PN: 3300016 QTY: 11

COMPOSITE WOOD FLOOR KIT
PN: 340K068

FASTENERS

FLAT TORX HEAD FLOOR SCREW, 5/16"-18 x 2"
PN: 6400213 QTY: 407

WAX UNDERCOAT (BLACK)
PN: 7500615

THRESHOLD PLATE
PN: 3400454 QTY: 1



FLOOR ASSEMBLY, 33' TRAILER PN: 340M119

WELD-IN THRESHHOLD PLATE
PN: 3400454 QTY: 1

PRE-WELDED I-BEAM, 99 3/8" W/CLIPS
PN: 3300016

ELECTRICAL HAT SECTION

PN: 3402833 QTY: 1 COMPOSITE WOOD POUND SAVER FLOOR

PN: 340K069 QTY: 1

FASTENERS AND COATING

FLOOR SCREW, 5/16"-18 x 2" FLAT TORX HEAD
PN: 6400213 QTY: 468

WAX UNDERCOAT (BLACK)
PN: 7500615



FORWARD WALL
ASSEMBLY
28’ & 33’ LTL TRAILERS




FORWARD WALL ASSEMBLY, 28' & 33' TRAILER PN: 410M052

F/W CARGO BAR, 83" L
PN: 7500018 QTY: 2
CARGO CONTROL HOOK
PN: 7500017 QTY: 12

PLYWOOD, 3/4" X6 1/2" X 83" BC

HEADER RADIUS CAP ASSEMBLY
PN: 410N023 QTY: 1

HEADER RADIUS CAP PROTECTOR
PN: 4100580 QTY: 2

FORWARD WALL RADIUS SUPPORT ASSEMBLY
PN: 4100010 QTY: 2

F/W OUTER PANEL ASSEMBL PN: 410N119QTY: 1
C/S OUTER PANEL PN: 4100153 QTY: 1
C/S OUTER BULLNOSE PANEL PN:4100428 QTY: 1
1
1

R/S OUTER PANEL PN: 4100152 QTY:

F/W SCUFFLINER (PLASTIC), -
R/S OUTER BULLNOSE PANEL PN:4100429 QTY:

12" X 83" X 5/8"
PN: 4100024 QTY: 1

F/W PROTECTION PLATE ASSEMBLY

PN:410NO51 QTY: 1

C/S-F/W PROTECTION PLATE PN: 4100208 QTY: 1
R/S-F/W PROTECTION PLATE PN: 4100210 QTY: 1
CENTER PROTECTION PLATE PN: 4100223 QTY: 1

F/W AIR BRAKE PLATE, FLUSH MOUNT (FOR GLADHANDS)
PN: 4100226 QTY: 1

7-WAY HOUSING, 3 1/2" DEEP PLASTIC (PHILLIPS 16-775)
PN: 8000910 QTY: 1

FLIP SIGN, LABEL MASTER
PN: 4200589 QTY: 1
PLACARD HOLDER, LABEL MASTER
PN: 7500109 QTY: 1

C/S INNER BULLNOSE PANEL
PN: 4100324 QTY: 1

NOTE: FOLLOWING PARTS NOT SHOWN

COIL, ALUMINUM .05 X 49" PN: 7800307
COIL, ALUMINUM NATURAL, 49" PN: 7800308
COIL, ALUMINUM NATURAL, .05 X 37" PN: 7800311
F/W FASTENERS KIT PN: 410K000

PN: 4100254 QTY: 1
PLYWOOD, F/W LINER 3/4" x 48" x 83" BC PN: 4100255 QTY: 2

CORNER ATTACHMENT PLATE
PN: 4607205 QTY: 2

C/S INNER PANEL
PN: 4100307 QTY: 1

FRONT HEADER (ALUMINUM)
PN: 4100120 QTY: 1

&

L]

R/S INNER PANEL
PN: 4100308 QTY: 1

SIDEWALL HAT POST (ALUMINUM)
PN: 4100290 QTY: 6

R/S INNER BULLNOSE PANEL
PN: 4100325 QTY: 1

"
PERMIT REGRISTRATION HOLDER
PN: 7500805 OTY: 1



LANDING LEG
ASSEMBLY
28’ & 33’ LTL TRAILERS




LANDING LEG ASSEMBLY, 28' & 33' TRAILERS PN: 320M012

350N005 (1) STRUT ASSEMBLY

LANDING LEG SKIRT ASSEMBLY
PN: 320N502 QTY: 1

350N029 (1) JOST LANDING LEG SET



LANDING LEG SKIRT ASSEMBLY, 28’ & 33' TRAILERS PN: 320N052

BEAM MOUNTING ANGLE
PN: 3200503 QTY: 2

LANDING GEAR REAR "C" CHANNEL
PN: 3207226 QTY: 1

I-BEAM, 4" x 98 15/16" x 21/2"
PN: 3400230 QTY:5

LANDING LEG SKIRT
PN: 3200501 QTY: 2

SKIRT MOUNTING ANGLE
CRANK HOLDER
PN: 3200500 QTY: 2 PN: 3207230 QTY: 1



LANDING LEG STRUT ASSEMBLY, 28' & 33' TRAILERS PN: 350N005

REAR STRUT, 31"
PN: 3507236 QTY: 2

CENTER STRUT, 41 1/2"
PN: 3507237 QTY: 2




JOST LANDING LEG SET, 28' & 33' TRAILERS PN: 350N029

CRANK HANDLE
PN: 3500141 QTY: 1

CROSS SHAFT
PN: 3500140 QTY: 1

GEAR SIDE LEG (MASTER)
PN: 3500139 QTY: 1

SLAVE LEG
PN: 3500138 QTY: 1



LANDING LEG KIT PACK, 28' & 33' TRAILERS PN: 6501010

5/8"-18 x 1 3/4" BOLT
PN: 6000627 QTY: 8

BOLT (ZINC), 1/2"-20 x 1 1/2" GRADE 8

PINCH LOCK NUT (PLATED), 5/8"-18 GRADE 5 PN: 6000501 QTY: 38

PN: 6100626 QTY: 8

FLAT WASHER (PLATED), 5/8" USS
PN: 6200626 QTY: 8

LOCK NUT (PLATED), 1/2"-20 GRADE 8
PN: 6100501 QTY: 38



MUD FLAP ASSEMBLY
28’ & 33’ LTL TRAILERS




MUD FLAP ASSEMBLY, 28' & 33' TRAILERS PN: 240N217

QUICK CHANGE MUD FLAP
PN: 2400242 QTY: 2

5/32" x 2" COTTER PIN
PN: 6400403 QTY: 4




PINTLE HOOK ASSM.
28’ & 33’ LTL TRAILERS




PINTLE HOOK ASSEMBLY, 28' TRAILER PN: 210N286

P-HOOK FASTENER KIT
PN: 600NO0O QTY: 1

PINTLE HOOK
PN: 2100210 QTY: 1

600NO0O P-HOOK FASTENER KIT

3/4"-16 x 3" GRADE 8 BOLT
PN: 6000755 QTY: 4

3/4"-16 GRADE 8 NUT
PN: 6100755 QTY: 4

3/4" ALLOY WASHER
PN: 6200751 QTY: 8



ROOF ASSEMBLIES
28’ & 33’ LTL TRAILERS




28' ROOF ASSEMBLY PN: 450M009

ROOF FLASHING W/OUT HOLES, 108" PN: 4400204 QTY: 6

ROOF BOW

ALUMINUM COIL PN: 4400215 QTY: 13

PN: 7800400 PN: 138 LB

FASTENERS

SOLID RIVET

PN: 6300106 QTY: 0.37 LB
SOLID HENROB ROOF RIVET
PN: 6300159 QTY: 242

CORNER ROOF FLASHING
PN: 4400212 QTY: 2

ALUMINUM ROOF FLASHING,
108" ON 1 1/2" HOLE CENTERS
PN:4400209 QTY:2.333



33' ROOF ASSEMBLY PN: 450M027

CORNER ROOF FLASHING
PN: 4400212 QTY: 2

ALUMINUM ROOF FLASHING
W/ 11/2" HOLE CENTERS
PN: 4400209 QTY: 2.333

ALUMINUM COIL
PN: 7800400 QTY: 199.51 LBS

4400215 (15) ROOF BOW

FASTENERS

6-8 SOLID RIVET

PN: 6300106 QTY: 0.37 LB
HENROB SOLID RIVET

PN: 6300159 QTY: 500




SIDEWALL ASSEMBLIES
28’ & 33’ LTL TRAILERS




SIDEWALL ASSEMBLY,28' TRAILER PN: 420M110

SCUFFBOARD
(PLASTIC)

12" x 26' 6 3/4"

NOTE: RECEIVED AT 28' L
PN: 3400414 QTY: 2

R/S OUTER PANEL #2
(ALUMINUM)

PN: 4200492 QTY: 2
C/S OUTER PANEL #2
(ALUMINUM)

PN: 4200592 QTY: 2

R/S OUTER PANEL #3 (ALUMINUM)
PN: 4200493 QTY: 2
C/S OUTER PANEL #3 (ALUMINUM)
PN: 4200593 QTY: 2

R/S OUTER PANEL #4 (ALUMINUM)
PN: 4200494 QTY: 2
C/S OUTER PANEL #4 (ALUMINUM)
PN: 4200594 QTY: 2

S/W PROTECTION PLATE
(ALUMINUM)
PN: 7800309 QTY: 2

EXTRUDED SIDE POST

(ALUMINUM)
1" x 5" x 110 3/4" +0 - 1/8"
PN: 4200270 QTY: 40

R/S OUTER PANEL #1
(ALUMINUM)

PN: 4200491 QTY: 2 R/S OUTER PANEL #5
C/S OUTER PANEL #1 (ALUMINUM)
(ALUMINUM) PN: 4200495 QTY: 2

PN: 4200591 QTY: 2 C/S OUTER PANEL #5
(ALUMINUM)

FLIP SIGN, LABEL MASTER PN: 4200595 QTY: 2

PN: 4200589 QTY: 2

PLACECARD HOLDER, LABEL MASTER
PN: 7500109 QTY: 2

R/S OUTER PANEL #6 (ALUMINUM)
PN: 4200496 QTY: 2
C/S OUTER PANEL #6 (ALUMINUM)
PN: 4200596 QTY: 2

R/S OUTER PANEL #7 (ALUMINUM)
PN: 4200497 QTY: 2
C/S OUTER PANEL #7 (ALUMINUM)
PN: 4200597 QTY: 2

S/W LOWER RAIL
(ALUMINUM)
3221/4" +0-1/8"
PN: 4200308 QTY:2

S/W PROTECTION PLATE
(ALUMINUM)
PN: 7800309 QTY: 2

C/S INNER PANEL #1-6
(ALUMINUM)

PN: 4200707 QTY: 6
R/S INNER PANEL #1-6
(ALUMINUM)

PN: 4200710 QTY: 6

S/W UPPER RAIL,
32131/16"L +0/-1/8"
PN: 4200311 QTY: 2

C/S INNER PANEL #7
(ALUMINUM)

PN: 4200708 QTY: 2
R/S INNER PANEL #7
(ALUMINUM)

PN: 4200711 QTY: 2

DOOR TRACK WEDGE
12" SHORT STYLE
PN: 4300298 QTY: 2

NOTE: FASTENERS & PARTS NOT SHOWN

BUTTON-UP KIT PACK

DRIVE RIVET-3/16" x 13/32"

HUCK FLOOR FASTENER

HUCK FLOOR PIN C6LB-R12-6GA (ZINC)
HUCK COLLAR (GALVINIZED) PN: 6100352 QTY: 232
POP RIVET - AD8-8SSBS DOME 1/4"D PN: 6300136 QTY: 86
POP RIVET - AD8-4ABS WHITE/ALUM. STEM PN: 630134P QTY: 4
6-9 CLOSED END POP RIVET (3/16" x 9/16") PN: 6300015 QTY: 4

PN: 6501019

PN: 6309003 QTY: 155
PN: 6300132 QTY: 17
PN: 6000352 QTY: 232

SOLID RIVET 6-10 (WHITE) PN: 6300022
SOLID RIVET 6-8 PN: 6300106
SOLID RIVET 6-7 PN: 6300107
SOLID RIVET 8-10 PN: 6300108
SOLID RIVET 8-12 (BRAZIER) PN: 6300110
SOLID RIVET 8-8 PN: 6300112

TIE DOWN RING (STEEL)

PN: 4200104 QTY: 32




SIDEWALL ASSEMBLY, 33' TRAILER PN: 420M233

C/S INNER PANEL #1-6 (ALUMINUM)
PN: 4200707 QTY: 7
R/S INNER PANEL #1-6 (ALUMINUM)
PN: 4200710 QTY: 7

S/W UPPER RAIL
PN: 4203332

SCUFFBOARD
(PLASTIC)

12" x 31' 6 3/4"

PN: 3400414 QTY: 2

R/S OUTER PANEL #2 (ALUMINUM)
PN: 4200492 QTY: 2
C/S OUTER PANEL #2 (ALUMINUM)
PN: 4200592 QTY: 2

R/S OUTER PANEL #3 (ALUMINUM)
PN: 4200493 QTY: 2
C/S OUTER PANEL #3 (ALUMINUM)
PN: 4200593 QTY: 2

R/S OUTER PANEL #4 (ALUMINUM)
PN: 4200494 QTY: 2
C/S OUTER PANEL #4 (ALUMINUM)
PN: 4200594 QTY: 2

R/S OUTER PANEL #5 (ALUMINUM)
PN: 4200495 QTY: 2 DOOR TRACK WEDGE
C/S OUTER PANEL #5 (ALUMINUM) 12" SHORT STYLE
PN: 4200595 QTY: 2 PN: 4300298 QTY: 2

C/S INNER WEDGE PANEL
(ALUMINUM)

PN: 4200733 QTY: 1

R/S INNER WEDGE PANEL
(ALUMINUM)

PN: 4200713 QTY: 1

S/W PROTECTION PLATE
(ALUMINUM)
PN: 7800309 QTY: 2

EXTRUDED SIDE POST
(ALUMINUM)

1" x 5" x 110 3/4" +0 - 1/8"
PN: 4200270 QTY: 48

R/S OUTER PANEL #1 (ALUMINUM)
PN: 4200491 QTY: 2
C/S OUTER PANEL #1 (ALUMINUM)
PN: 4200591 QTY: 2 R/S OUTER PANEL #6

(ALUMINUM)

PN: 4200496 QTY: 2 | NOTE: FASTENERS & PARTS NOT SHOWN
FLIP SIGN, LABEL MASTER C/S OUTER PANEL #6
PN: 4200589 QTY: 2 (ALUMINUM) BUTTON-UP KIT PACK PN: 6501019
: : DRIVE RIVET-3/16" x 13/32" PN: 6309003 QTY: 155
PLACECARD HOLDER, LABEL MASTER PN: 4200596 QTY: 2 HUCK FLOOR FASTENER PN: 6300132 QTY: 17
PN: 7500109 QTY: 2 HUCK FLOOR PIN C6LB-R12-6GA (ZINC)  PN: 6000352 QTY: 280
S/W LOWER RAIL HUCK COLLAR (GALVINIZED) PN: 6100352 QTY: 280
R/S OUTER PANEL #7 (ALUMINUM) POP RIVET - AD8-8SSBS DOME 1/4"D PN: 6300136 QTY: 86
(ALUMINUM) PN: 4203330 POP RIVET - AD8-4ABS WHITE/ALUM. STEM PN: 630134P QTY: 4
PN: 4200722 QTY: 2 PN: 4203331 6-9 CLOSED END POP RIVET (3/16" x 9/16") PN: 6300015 QTY: 4
c/S OUTE(I; mnl:flliu#w?) S/W PROTECTION PLATE SOLID RIVET 6-10 (WHITE) PN: 6300022
SOLID RIVET 6-8 PN: 6300106
PN: 4200622 QTY: 2 (ALUMINUM) SOLID RIVET 6-7 PN: 6300107
PN: 7800309 QTY: 2 SOLID RIVET 8-10 PN: 6300108
SOLID RIVET 8-12 (BRAZIER) PN: 6300110
SOLID RIVET 8-8 PN: 6300112
TIE DOWN RING (STEEL) PN: 4200104 QTY: 38




SUSPENSION ASSEMBLIES
28’ & 33’ LTL TRAILERS




SUSPENSION ASSEMBLY, 28' & 33' TRAILERS PN: 230M038

NON-ADJUSTABLE TORQUE ARM
PN: 2300107 QTY: 1

BOTTOM PLATE,
EYE END TORQUE ARM 5" ROUND AXLE

PN: 2300171 QTY: 1 PN: 2300119 QTY: 2

ADJUSTABLE TORQUE ARM
PN: 2300170 QTY: 1

AXLE SEAT, 4 1/4" - 5"
PN: 2300181 QTY: 2

PARTS NOT SHOWN

U-BOLT, 14 3/4"
PN: 2300907 QTY: 4
NUT, 1-14 FLANGE LOCK

TOP PLATE, 1/2 ROUND - FOLDED PN: 6100951 QTY: 4
PN: 2300165 QTY: 2 NUT, 7/8-14 HIGH 2B
PN: 6100876 QTY: 8

WASHER, 7/8" FLAT HARDENED

PN: 6200938 QTY: 8

3 LEAF SPRING, LOW ARCH

PN: 2300163 QTY: 2

BOLT, 1-14 x 5" GRADE 5

PN: 6000951 QTY: 4

SPRING, AXLE SEAT & U-BOLT ASSEMBLY
PN: 230N028




TAIL LIGHT BOX
ASSEMBLIES
28’ & 33’ LTL TRAILERS




TAIL LIGHT BOX ASSEMBLY, 28' & 33' TRAILERS PN: 300M001

R/S TAIL LIGHT MUD FLAP BRACKET
PN: 301NOO7 QTY: 1

P 2400201 Q1Y 1 | CKET FASTENERS PN: 301N00OS

1/4"-20 x 1 1/2" GRADE 8 PLATED BOLT PN: 6000250 QTY: 1
1/4"-20 x 3/4" GRADE 8 PLATED BOLT PN: 6000275 QTY: 1

1/4"-20 KEP STAINLESS NUT PN: 6100256 QTY: 2
UNIVERSAL MUD FLAP BRACKET 1/4"D x 1/4"L POP RIVET PN: 6300128 QTY: 4
PN: 3007614 QTY: 1 1/2" NO. 8 RUBBER CUSHION PN: 8000271 QTY: 1
UV CABLE TIE (BLACK) PN: 8000931 QTY: 3
CLAMP RUBBER CUSHION, 1 7/16" PN: 8000264 QTY: 1
WASHER, NYLON PN: 6200101 QTY: 8

R/S TAIL LIGHT FACE PLATE
PN: 3007600 QTY: 1

C/S TAIL LIGHT MUD FLAP BRACKET PN: 301N00S8

C/S MUD FLAP MOUNT BRACKET PN: 2400200 QTY: 1

C/S TAIL LIGHT FACE PLATE PN: 3007601 QTY: 1

FASTENERS PN: 301N007

1/4"-20 x 1 1/2" GRADE 8 PLATED BOLT PN: 6000250 QTY: 1
1/4"-20 x 3/4" GRADE 8 PLATED BOLT PN: 6000275 QTY: 2
1/4"-20 KEP STAINLESS NUT PN: 6100256 QTY: 3
1/4"D x 1/4"L POP RIVET PN: 6300128 QTY: 4
1/2" NO. 8 RUBBER CUSHION PN: 8000271 QTY: 1
CLAMP, RUBBER CUSHION PN: 8000264 QTY: 1

UNIVERSAL MUD FLAP BRACKET PN: 3007614 QTY: 1



UPPER COUPLER
ASSEMBLY
28’ & 33’ LTL TRAILERS




UPPER COUPLER, 28' & 33' TRAILERS PN: 310M001

COVER PLATE
PN: 3106193 QTY: 1

KING PIN CHANNEL PN: 3100220 QTY: 2

CHANNEL CLOSURE PLATE, PRE-PUNCHED
PN: 3104220 QTY: 1

FLOOR SUPPORT Z CHANNEL
PN: 3107110 QTY: 1

I-BEAM, 4" x 98 15/16" x 2 1/2" (STEEL)
PN: 3400230 QTY: 1

FRONT RADIUS PLATE
PN: 3100111 QTY: 1

FRONT CHANNEL
PN: 3107160 QTY: 1

C/S ELECTRICAL CONDUIT, 1" x 16"
PN: 3104195 QTY: 1

LOWER CORNER GUSSET
PN: 3104222 QTY: 2

END PLATE
PN: 3100153 QTY: 4

SIDE PLATE
PN: 3100109 QTY: 2

SIDE PLATE BOX COVER, PRE-PUNCHED
PN: 3104229 QTY: 1

R/S ELECTRICAL CONDUIT, 1" x 48"
3104194 QTY: 1

FRONT SUPPORT CHANNEL
PN: 3107163 QTY: 6

BOTTOM PLATE
PN: 3106197 QTY: 1

KING PIN SPOOL
PN: 3100102 QTY: 1

SIDE PLATE SHIM

PN: 3100110 QTY: 2 AIR/ELECTRICAL CONDUIT

PN: 3104227 QTY: 1

BOX SIDE PLATE, PRE-PUNCHED
CHANNEL GUSSET, PRE-PUNCHED PN: 3104231 QTY: 2

PN: 3104235 QTY: 4

SKID ROD PARTS NOT SHOWN

PN: 3107184 QTY: 2 WAX UNDERCOAT (BLACK)
PN: 7500615
CABLE TIE (BLACK)
PN: 8000931 QTY: 4
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